

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			<b>Silinder 1 # 25</b>		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	179.08	11230	891.9	62.6	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 2 # 25		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	10030	807.3	56.8	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 5 # 25		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	9840	792.0	55.7	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 4 # 22,4		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	11810	950.5	66.9	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 2 # 22,4		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kgf/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	11620	935.2	65.8	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 1 # 22,4		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	179.08	11480	911.8	64.0	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT. UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			<b>Silinder 3 # 16</b>		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	11930	960.2	67.6	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_

### Concrete Testing

<b>Construction Name</b>			TA.							
<b>Manufacturer</b>			Hungta							
<b>Contractor</b>			-							
<b>Customer</b>			Lab. JTS. FT.UMY							
<b>Test Date</b>			12/21/2015			<b>Report No.</b>			Silinder 4 # 16	
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kgf/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	176.71	11850	953.7	67.1	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_



### Concrete Testing

<b>Construction Name</b>		TA.								
<b>Manufacturer</b>		Hungta								
<b>Contractor</b>		-								
<b>Customer</b>		Lab. JTS. FT.UMY								
<b>Test Date</b>		12/21/2015			<b>Report No.</b>			Silinder 5 # 16		
No.	Area (cm <sup>2</sup> )	Peak Force (Kg)	Compression Stress (psi)	Adjust Stress (Kg/cm <sup>2</sup> )	H/D Ratio	Design Stress	Adjust Ratio	Life	Break Style	Remark
1	179.08	11800	937.2	65.8	2.0	350.0	1.0	7		

Q.C. Department : \_\_\_\_\_

Tester : \_\_\_\_\_